
D
a
n

e
 C

o
u

n
ty

 W
a
te

r 
Q

u
a
li
ty

 P
la

n
Appendix C Update

Point Source Inventory and Analysis

Prepared by the
Capital Area Regional Planning Commission 

2017



ii 

 

  



iii 

 

 

Capital Area Regional Planning Commission 
Larry Palm (Chair) 

Peter McKeever (Vice Chair) 

Mark Geller (Treasurer) 

Kris Hampton (Secretary) 

Steve Arnold 

Brad Cantrell 

Lauren Cnare 

Maureen Crombie 

Ken Golden 

Paul Lawrence 

Ed Minihan 

David Pfeiffer 

Caryl Terrell 

 

 

CARPC Staff: 
Steve Steinhoff, AICP, Deputy Director, and Director of Community and Regional 

Development Planning 

Kamran Mesbah, P.E. (ret.) , Deputy Director and Director of Environmental Resources Planning*† 
[...]

1000

1200

1400

0.00

0.01

0.02

0.03

0.04

0.05

0.06

0.07

0.08

1
9

8
0

1
9

8
4

1
9

8
8

1
9

9
2

1
9

9
6

2
0

0
0

2
0

0
4

2
0

0
8

2
0

1
2

2
0

1
6

2
0

2
0

2
0

2
4

2
0

2
8

2
0

3
2

2
0

3
6

2
0

4
0

P
o

p
u

la
tio

n
A

v
e

ra
g

e
 F

lo
w

 (
M

G
D

)

Recorded Flow Projected Flow Population Projected Population

100% Design Flow

90% Design Flow



45 

 

Treatment Process 

Treatment consists of activated sludge-oxidation ditch and final clarification. Treated effluent is discharged to the 

headwaters of the Williams-Barneveld Creek. Sludge handling and treatment consists of gravity settling, aerobic 

digestion, and 180-day storage. The facility is designed to treat an average daily flow of 0.075 Million Gallons per 

Day (MGD) and treated approximately 0.031 MGD annually at the time of permit acceptance. 

 

Analysis and Recommendations  

In 2015, the effluent monthly average (C)BOD ranged from 4 to 13 mg/L, below the 15 mg/L permit limit but 

nearing the 90% permit limit of 13.5 mg/L. The effluent monthly average Total Suspended Solids ranged from 2 to 

13 mg/L, well below the 20 mg/L permit limit. The effluent monthly average Ammonia ranged from 0.136 to 0.823 

mg/L, well below the temporally variable permit limit ranging from 5.5 mg/L in the summer months to 21 mg/L in 

the winter months. The effluent monthly average phosphorus ranged from 1.9 to 7.2 mg/L, below the current 7.5 

mg/L permit limit but not low enough to meet future water quality based effluent limits (WQBEL) for phosphorus. 

The total phosphorus monthly limit of 7.5 mg/L is an interim limit and will be reduced to 0.075 mg/L on a six 

month average and 0.225 mg/L on a monthly average. A phosphorus WQBEL compliance schedule detailing 

required actions is outlined within the current permit. The total chloride monthly limit of 470 mg/L is an interim 

limit and will be lowered to 400 mg/L. A chloride WQBEL compliance schedule detailing required actions is outlined 

within the current permit. The Village of Blue Mounds has conducted a phosphorus operational evaluation and 

developed optimization report. The Village has also conducted a chloride pollutant minimization plan and 

developed a management report. It is recommended that the WWTP continue implementation of the chloride 

pollutant minimization program and update it as necessary. It is also recommended that the Village evaluate the 

options of a watershed adaptive management and water quality trading approach to achieving phosphorus 

reduction.  

 

Based on population projections and estimated wastewater generation rates, the forecasted 2040 (C)BOD loading 

is 139 lbs/day and the projected 2040 annual average flow is 0.060 MGD. No biological loading or hydraulic 

capacity problems are expected through 2040 based on population projections and estimated wastewater 

generation rates. It is recommended that the Capacity, Management, Operation, and Maintenance program, 

completed for the facility in 2016, be updated annually as needed. 

  



46 

 

 



47 

 

Village of Brooklyn WWTP 
General Info 

WWTP Location Discharge Location Permit # 
Effective 

Date 

Expiration 

Date 

Receiving 

Water 
Classification 

Q7,10* 

(cfs) 

102 Windy Lane, 

Brooklyn 

SE 1/4, NW 1/4, 

Section 6, T4N, 

R10E 

WI-0023485-08-0 04/01/13 03/31/18 Allen Creek 
Limited Forage 

Fishery 
0.27 

*Q7,10: is the minimum 7-day average low stream flow which occurs once in ten years. 

 

 Rated Design Capacity 
Design (C)BOD 

(90%) 

Average Annual 

Design Flow 

(90%) 

Maximum Month 

Design Flow 

(90%) 

290 lbs/day 

(261 lbs/day) 

0.200 MGD 

(0.180 MGD) 

0.116 MGD 

(0.104 MGD) 

 

Effluent Limits 

Daily Minimum 

DO* 
pH 

Chlorine 

Daily 

Max 

Phosphorus 

Monthly Average 

Sampled 

BOD5*Monthly 

(Weekly) 

Sampled TSS 

Monthly (Weekly) 

Calculated 

BOD5* 

Calculated 

TSS*  

Other 

Limits 

4.0 mg/L -- -- 7.9 mg/L 
15 mg/L 

(30 mg/L) 

20 mg/L 

(30 mg/L) 
-- -- 

NH3-N, 

Tempera

ture 

*DO: Dissolved Oxygen, BOD5: 5 day Biochemical Oxygen Demand, TSS: Total Suspended Solids, NH3-N: Ammonia 

 

  
 

See table below of 5 year average per capita flow centered on the census year. The 2010 per capita flow was used 

to project the future average flow. 
Year 1990 2000 2010 

Per Capita Flow (gal/day) 52 62 63 

 

0

500

1000

1500

2000

2500

0.00

0.05

0.10

0.15

0.20

0.25

1
9

8
0

1
9

8
4

1
9

8
8

1
9

9
2

1
9

9
6

2
0

0
0

2
0

0
4

2
0

0
8

2
0

1
2

2
0

1
6

2
0

2
0

2
0

2
4

2
0

2
8

2
0

3
2

2
0

3
6

2
0

4
0

P
o

p
u

la
tio

n
A

v
e

ra
g

e
 F

lo
w

 (
M

G
D

)

Recorded Flow Projected Flow Population Projected Population

100% Design Flow

90% Design Flow



48 

 

Treatment Process 

Treatment consists of activated sludge (oxidation ditch) wastewater treatment facility. Preliminary treatment of 

fine screening precedes the oxidation ditch. The clarified effluent discharges to Allen Creek. The clarifier underflow 

(sludge) is returned to the head of the plant but a portion is stored in an on-site storage facility. Waste sludge is 

currently hauled and land applied under Brooklyn permit by Bytec Recourse Management with some sludge 

hauled to Madison Metropolitan Sewage District Wastewater Treatment Plant. The facility is designed to treat an 

average daily flow of 0.20 Million Gallons per Day (MGD) and treated approximately 0.007 MGD annually at the 

time of permit acceptance. 

 

Analysis and Recommendations 

In 2015, the effluent monthly average (C)BOD ranged from 3 to 16 mg/L, exceeding the 15 mg/L permit limit in 1 

month of the year. The effluent monthly average Total Suspended Solids ranged from 3 to 18 mg/L, below the 20 

mg/L full permit limit but matching/exceeding the 90% permit limit of 18 mg/L in 1 month of the year. The effluent 

monthly average Ammonia ranged from 0.045 to 0.607 mg/L, well below the temporally variable permit limit 

ranging from 3.7 mg/L in the summer months to 6.5 mg/L in the winter months and 6.9 in April. The effluent 

monthly average phosphorus ranged from 4.0 to 8.9 mg/L, exceeding the current 7.9 mg/L permit limit 3 months 

of the year and not low enough to meet future water quality based effluent limits (WQBEL) for phosphorus. The 

total phosphorus monthly limit of 7.9 mg/L is an interim limit and will be reduced to 0.075 mg/L on a six month 

average and 0.225 mg/L on a monthly average. A phosphorus WQBEL compliance schedule detailing required 

actions is outlined within the current permit. Monthly chloride and weekly temperature monitoring requirements 

were added to the current permit. The Village of Brooklyn conducted a phosphorus operational evaluation and 

developed an optimization report. Brooklyn has evaluated adaptive management and water quality trading and 

decided upon participating in water quality trading. This trading plan is expected to be submitted in 2017. It is 

recommended that the Village of Brooklyn conduct a chloride pollutant minimization plan and a temperature 

operational evaluation and develop optimization reports for each.  

 

Based on population projections and estimated wastewater generation rates, the forecasted 2040 (C)BOD loading 

is 264 lbs/day and the projected 2040 annual average flow is 0.124 MGD. No hydraulic capacity problems are 

expected through 2040 based on population projections and estimated wastewater generation rates. Biological 

loading is expected to reach 90 percent of design capacity by the year 2037 based on population projections and 

estimated wastewater generation rates. It is recommended that a capacity evaluation and needs assessment study 

be conducted by 2037 to either reduce source contributions of (C)BOD or increase biological treatment plant 

capacity. Village is commended for undertaking sewer main repairs in 2013 to reduce infiltration and inflow. 

Continued maintenance measures to control clear water intrusion will serve to improve operational efficiency and 

reduce cost. It is recommended that the Capacity, Management, Operation, and Maintenance program, which was 

to be completed for the facility in 2016, be updated annually as needed. 

  



49 

 

 



50 

 

Village of Mount Horeb WWTP 
General Information 

WWTP Location 
Discharge 

Location 
Permit # 

Effective 

Date 

Expiration 

Date 
Receiving Water Classification 

Q7,10* 

(cfs) 

2247 Sand Rock 

Road, Mt. Horeb 

NE 1/4, NE 1/4, 

Section 23, T6N, 

R6E 

WI-0020281-07-0 11/01/02 09/30/07 
West Branch Sugar 

River 

Limited 

Forage 

Fishery 

0.28 

*Q7,10: is the minimum 7-day average low stream flow which occurs once in ten years. 

 

 Rated Design Capacity 
Design (C)BOD 

(90%) 

Average Annual 

Design Flow 

(90%) 

Maximum Month 

Design Flow 

(90%) 

1500 lbs/day 

(1350 lbs/day) 

0.609 MGD 

(0.548 MGD) 

0.609 MGD 

(0.548 MGD) 

 

Effluent Limits 

Daily 

Minimu

m DO* 

pH 
Chlorine 

Daily Max 

Phosphoru

s Monthly 

Average 

Sampled 

BOD5*Monthly 

(Weekly) 

Sampled TSS 

Monthly (Weekly) 

Calculate

d BOD5* 

Calculate

d TSS*  
Other Limits 

6.0 mg/L 6 - 9 38 mg/L
2
 1.0 mg/L 

22 mg/L (22 mg/L)
1
 

15 mg/L (15 mg/L)
2
 

22 mg/L (22 mg/L)
1
 

15 mg/L (15 mg/L)
2
 

-- -- 
Fecal Coliform, 

NH3-N, Chloride 

1. Applies October through April 2. Applies May through September 

*DO: Dissolved Oxygen, BOD5: 5 day Biochemical Oxygen Demand, TSS: Total Suspended Solids, NH3-N: Ammonia 

 

  
 

See table below of 5 year average per capita flow centered on the census year. The 2010 per capita flow was used 

to project the future average flow. 
Year 1990 2000 2010 

Per Capita Flow (gal/day) 87 80 74 

0

1000

2000

3000

4000

5000

6000

7000

8000

9000

10000

0.00

0.10

0.20

0.30

0.40

0.50

0.60

0.70

1
9

8
0

1
9

8
4

1
9

8
8

1
9

9
2

1
9

9
6

2
0

0
0

2
0

0
4

2
0

0
8

2
0

1
2

2
0

1
6

2
0

2
0

2
0

2
4

2
0

2
8

2
0

3
2

2
0

3
6

2
0

4
0

P
o

p
u

la
tio

n
A

v
e

ra
g

e
 F

lo
w

 (
M

G
D

)

Recorded Flow Projected Flow Population Projected Population

100% Design Flow

90% Design Flow



51 

 

Treatment Process 

Treatment consists of a stair screen and grit removal. Primary clarification is provided prior to the extended air 

activated sludge basins. Activated sludge effluent is settled in final clarifiers and then filtered in movable bed sand 

filters. Chlorine is added and wastewater flows through the chlorine contact tank and on to post aeration and a 

cascade aerator prior to discharging to the Sugar River. Ferric Chloride is added to remove phosphorus. Excess 

sludge is wasted to aerobic digesters and then to a gravity belt thickener and sludge storage. Sludge is landspread 

on approved agricultural sites. The facility has an annual average design flow of 0.609 Million Gallons per Day 

(MGD) and treated approximately 0.476 MGD of wastewater annually at the time of permit acceptance. 

 

Analysis and Recommendations 

In 2015, the effluent monthly average (C)BOD ranged from 0 to 4 mg/L, well below the temporally variable permit 

limit ranging from 15 mg/L in the summer months up to 22 mg/L in the winter months. The effluent monthly 

average Total Suspended Solids ranged from 1 to 4 mg/L, well below the temporally variable permit limit ranging 

from 15 mg/L in the summer months to 22 mg/L in the winter months. The effluent weekly average Ammonia 

ranged from 0.01 to 0.803 mg/L, well below the temporally variable permit limit ranging from 1 mg/L in the 

summer months to 4 mg/L in the winter months. The effluent monthly average phosphorus ranged from 0.4 to 1.0 

mg/L, below the current 1.0 mg/L permit limit in all months. The interim weekly average chloride limit is 660 mg/L 

and the plant is required to achieve 450 mg/L. A chloride WQBEL compliance schedule detailing required actions is 

outlined within the current permit. The Village of Mount Horeb has conducted a chloride pollutant minimization 

plan and developed an optimization report.  

 

Based on population projections and estimated wastewater generation rates, the forecasted 2040 (C)BOD loading 

is 1540 lbs/day and the projected 2040 annual average flow is 0.656 MGD. Biological loading is expected to reach 

90 percent of design capacity by 2023 and is expected to reach full design capacity by 2036, based on population 

projections and estimated wastewater generation rates. Hydraulic capacity exceeded 90 percent of the design 

capacity in 2013 and 2014 and is expected to reach full design capacity by 2029, based on population projections 

and estimated wastewater generation rates. It is the intent of the Village to have an upgraded facility by the end of 

2019. As multiple monthly flow and (C)BOD limits were exceeded in 2015 and a new plant will not be available 

until 2019, it is recommended that a source analysis study of influent quantity and quality be conducted and 

appropriate source reductions be identified or interim treatment processes be put in place to reduce risk of permit 

exceedances prior to the planned upgrade. It is recommended that the Capacity, Management, Operation, and 

Maintenance program, completed for the facility in 2016, be updated annually as needed. 

  



52 

 

 



53 

 

Upper Rock River Basin-Maunesha River Watershed 

Description 

The eastern portion of Dane County drains into three major streams. The Upper Rock River Basin is the 

northern portion of the area and is dominated by the Maunesha River, which flows south and east 

through a corner of Jefferson County to join the Crawfish River in Dodge County and flow into the Rock 

River farther downstream. Eastern Dane County has a drumlin and marsh physiography. The area is 

characterized by large interconnected wetlands drained by sluggish streams and bounded by low hills of 

glacial till.  

 

 



54 

 

Streams and Stream Classifications 

Lower Crawfish River Subwatershed 

The 178 sq mi subwatershed is in the northwest corner of the Upper Rock River Basin. It contains 332 

miles of streams with no ORW/ERW, no trout streams and 22 impaired miles.  

Stream Name Watershed 
Water 

Size 

303(d) 

List* 
Current Use 

Attainable 

Use 

Designated 

Use 

ORW 

/ 

ERW 

General 

Condition 

Mud Cr. 

(T9N R12E 

S26) 

UR02 10.8 mi. Y WWFF WWSF DEF   Poor 

Nolan Cr. UR02 10.0 mi. N LFF WWSF DEF   Unknown 

*303(d) status: D-Delisted, N-Not Listed, PA-Proposed to be Added, PD-Proposed to be Delisted, Y-Listed 

Upper Crawfish River Subwatershed 

The 161 sq mi subwatershed is in the northeast corner of the Upper Rock River Basin. It contains 228 

miles of streams with no ORW/ERW, trout or impaired streams. There are no named stream reaches in 

the subwatershed within Dane County. 

Maunesha River Subwatershed 

The 126 sq mi subwatershed makes up the remainder of the Upper Rock River Basin in the northeast 

corner of Dane County. It contains 214 miles of streams with no ORW/ERW, no trout streams and 47 

impaired miles. 

Stream Name Watershed 
Water 

Size 

303(d) 

List* 
Current Use 

Attainable 

Use 

Designated 

Use 

ORW 

/ 

ERW 

General 

Condition 

Maunesha River 

UR05 7.7 mi. Y FAL FAL DEF   Poor 

UR05 18.6 mi. Y FAL FAL DEF   Poor 

Schumacher Cr. UR05 3.0 mi. N FAL FAL DEF   Unknown 

Spring Cr. UR05 4.0 mi. N FAL WWSF DEF   Unknown 

Stony Brook Cr. UR05 15.0 mi. Y LFF WWSF DEF   Poor 

Stransky Cr. UR05 2.0 mi. N FAL FAL DEF   Unknown 

Marshall 

Millpond 

(T8N R12E S9) 

UR05 185 ac. N 
Impounded 

Flowing Water 
FAL DEF   Poor 

Maunesha 

Flowage 

(Waterloo 

Millpond) (T8N 

R12E S13) 

UR05 79 ac. N 
Impounded 

Flowing Water 
FAL DEF   Unknown 

*303(d) List: D-Delisted, N-Not Listed, PA-Proposed to be Added, PD-Proposed to be Delisted, Y-Listed 

  



55 

 

Municipal Discharges  

The only municipal discharge on the Maunesha River in Dane County is the Marshall WWTP. 

Separate Industrial Discharge 

1. Jim Herman Inc. is a large beef farm facility with discharges to the Upper and Lower Koshkonong 

Creek and Maunesha and Lower Crawfish River watersheds. 

2. Kersten Farms LLC is a large dairy farm comprised of four facilities with discharges to the 

Maunesha River and the Upper and Lower Koshkonong Creek subwatershed. 

3. Maunesha River Dairy is a large dairy farm with discharges to the Maunesha River and Upper 

and Lower Crawfish River watersheds. 

 

For details on separate industrial discharges, refer to Section 3 of this report.

 

 

  



56 

 

Village of Marshall WWTP 

General Information 

WWTP Location 
Discharge 

Location 
Permit # 

Effective 

Date 

Expiration 

Date 
Receiving Water Classification 

Q7,10* 

(cfs) 

616 West Karem 

Drive, Marshall 

SE 1/4, NE 1/4, 

Section 15, T8N, 

R12E 

WI-0024627-08-0 04/01/14 03/31/19 Maunesha River 
Warm Water 

Sport Fishery 
1.0 

*Q7,10: is the minimum 7-day average low stream flow which occurs once in ten years. 

 

 Rated Design Capacity 
Design (C)BOD 

(90%) 

Average Annual 

Design Flow 

(90%) 

Maximum Month 

Design Flow 

(90%) 

850 lbs/day 

(765 lbs/day) 

0.570 MGD 

(0.513 MGD) 

1.10 MGD 

(0.99 MGD) 

 

Effluent Limits 
Daily 

Minimu

m DO* 

pH 

Chlorine 

Daily 

Max 

Phosphorus 

Monthly 

Average 

Sampled 

BOD5*Monthly 

(Weekly) 

Sampled TSS 

Monthly (Weekly) 

Calculated 

BOD5* 

Calculated 

TSS*  
Other Limits 

7.0 mg/L 6 - 9 --  1.3 mg/L 
22 mg/L (22 mg/L)

1
 

11 mg/L (11 mg/L)
2
 

22 mg/L (22 mg/L)
1
 

11 mg/L (11 mg/L)
2
 

110 lbs/day
1
 

51 lbs/day
2
 

See permit 

Fecal Coliform, 

NH3-N, 

Chloride 

1. Applies November through April 2. Applies May through October 

*DO: Dissolved Oxygen, BOD5: 5 day Biochemical Oxygen Demand, TSS: Total Suspended Solids, NH3-N: Ammonia 

 

  
 

See table below of 5 year average per capita flow centered on the census year. The 2010 per capita flow was used 

to project the future average flow. 
Year 1990 2000 2010 

Per Capita Flow (gal/day) 108 93 91 

 

0

500

1000

1500

2000

2500

3000

3500

4000

4500

5000

0.00

0.10

0.20

0.30

0.40

0.50

0.60

1
9

8
0

1
9

8
4

1
9

8
8

1
9

9
2

1
9

9
6

2
0

0
0

2
0

0
4

2
0

0
8

2
0

1
2

2
0

1
6

2
0

2
0

2
0

2
4

2
0

2
8

2
0

3
2

2
0

3
6

2
0

4
0

P
o

p
u

la
tio

n
A

v
e

ra
g

e
 F

lo
w

 (
M

G
D

)

Recorded Flow Projected Flow Population Projected Population

100% Design Flow

90% Design Flow



57 

 

Treatment Process 

Treatment consists of a raw influent lift station, a mechanical bar screen and grit removal, a three channel 

extended aeration oxidation ditch, two final clarifiers, UV disinfection and step aeration prior to discharge to the 

Maunesha River. Ferric is added to remove phosphorus chemically. Biosolids are digested aerobically, 

concentrated on a gravity belt thickener and stored in a liquid sludge storage tank prior to land application on 

approved farmland. The facility has an annual average design flow of 0.570 Million Gallons per Day (MGD) and 

treated approximately 0.348 MGD of wastewater annually at the time of permit acceptance. 

 

Analysis and Recommendations 

In 2015, the effluent monthly average (C)BOD ranged from 3 to 9 mg/L, well below the temporally variable permit 

limit ranging from 11 mg/L in the summer months up to 22 mg/L in the winter months. The effluent monthly 

average Total Suspended Solids ranged from 2 to 9 mg/L, well below the temporally variable permit limit ranging 

from 11 mg/L in the summer months to 22 mg/L in the winter months. The effluent monthly average Ammonia 

ranged from 0.0236 to 0.0893 mg/L, well below the temporally variable permit limit ranging from 4.7 mg/L in the 

summer months up to 7.6 mg/L in the winter months. The effluent monthly average phosphorus ranged from 0.1 

to 0.3 mg/L, well below the current 1.3 mg/L permit limit but not low enough to meet future water quality based 

effluent limits (WQBEL) for phosphorus. The total phosphorus monthly limit of 1.3 mg/L is an interim limit and will 

be reduced to 0.075 mg/L on a six month average and 0.225 mg/L on a monthly average. In addition, a TMDL was 

developed for the Rock River Basin to determine the maximum amounts of phosphorus and sediment that can be 

discharged to protect and improve water quality. As the plant discharges to a tributary to the Rock River, the TSS 

and phosphorus mass limits were calculated to comply with the TMDL. The 2014 permit includes a TMDL derived 

monthly average TSS effluent limit of 50.0 to 58.6 lbs/day and a monthly average Total Phosphorous Effluent Limit 

of 2.72 to 4.04 lbs/day. Based on the CMAR data, the TMDL derived TSS and Total Phosphorous limits are 

consistently met. A phosphorus WQBEL compliance schedule detailing required actions is outlined within the 

current permit. It is recommended that the Village of Marshall conduct a phosphorus operational evaluation and 

develop an optimization report. It is also recommended that the Village evaluate the options of a watershed 

adaptive management and water quality trading approach to achieving phosphorus reduction.  

 

Based on population projections and estimated wastewater generation rates, the forecasted 2040 (C)BOD loading 

is 710 lbs/day and the projected 2040 annual average flow is 0.420 MGD. No biological loading or hydraulic 

capacity problems are expected through 2040 based on population projections and estimated wastewater 

generation rates. It is recommended that the Capacity, Management, Operation, and Maintenance program, 

completed for the facility in 2016, be updated annually as needed.  



58 

 

 



59 

 

Lower Rock River Basin-Koshkonong Creek Watershed: 

Description 

The eastern portion of Dane County drains into three major streams. The central and southeastern 

portions of the area drain to Koshkonong Creek, which flows southeast to join the Rock River at Lake 

Koshkonong. The southwestern part of the area drains to Saunders Creek, which flows south and joins 

the Rock River in Rock County south of Edgerton. Eastern Dane County has a drumlin and marsh 

physiography. The area is characterized by large interconnected wetlands drained by sluggish streams 

and bounded by low hills of glacial till.  

 

 

  



60 

 

Streams and Stream Classifications 

Upper Koshkonong Creek Subwatershed 

The 104 sq mi subwatershed drains the northern portion of the Lower Rock River Basin-Koshkonong 

Creek Watershed draining the south portion of Sun Prairie and western portion of Cottage Grove east 

and south. It contains 176 miles of streams with no ORW/ERW, trout or impaired streams. 

Stream Name Watershed 
Water 

Size 

303(d) 

List* 
Current Use 

Attainable 

Use 

Designated 

Use 

ORW 

/ 

ERW 

General 

Condition 

Koshkonong Cr. 

Upper 

LR12 21.2 mi. Y WWSF WWSF LAL   Poor 

LR12 6.0 mi. N LAL LAL LAL   Unknown 

Mud Cr. 

(T6N R11E S13) 
LR12 9.0 mi. N WWFF WWFF WWFF   Good 

Brazee Lake   

(Patrick Marsh) 

(T9N R11E S34) 

LR12 0.8 ac. N FAL FAL DEF   Unknown 

Goose Lake 

(T7N R12E S2) 
LR12 61 ac. N 

Shallow 

Headwater 
FAL DEF   Unknown 

Mud Lake 

(T7N R12E S2) 
LR12 34 ac. N Shallow Seepage FAL DEF   Good 

*303(d) List: D-Delisted, N-Not Listed, PA-Proposed to be Added, PD-Proposed to be Delisted, Y-Listed 

 

Lower Koshkonong Creek Subwatershed 

The 266 sq mi subwatershed drains the southern portion of the Lower Rock River Basin-Koshkonong 

Creek Watershed draining the west portion of Cambridge south. It contains 283 miles of streams with 8 

miles of ORW/ERW, no trout streams and 49 impaired miles.  

Stream Name Watershed 
Water 

Size 

303(d) 

List* 
Current Use 

Attainable 

Use 

Designated 

Use 

ORW 

/ 

ERW 

General 

Condition 

Koshkonong Cr. 

Lower 
LR11 27.3 mi. Y WWSF WWSF WWSF   Poor 

Saunders Cr. 

LR11 5.0 mi. N WWSF FAL DEF   Unknown 

LR11 11.8 mi. N WWFF WWFF WWSF   Fair 

Lake 
[...]
*303(d) List: D-Delisted, N-Not Listed, PA-Proposed to be Added, PD-Proposed to be Delisted, Y-Listed 

 

  



77 

 

Yahara River and Lake Monona Subwatershed 

The 94 sq mi subwatershed makes up the south central portion of the Lower Rock River Basin-Yahara 

River Watershed and drains primarily to Lake Monona and Lake Waubesa. It contains 102 miles of 

streams with no ORW/ERW, no trout streams and 11 impaired miles.  

Stream Name Watershed 
Water 

Size 

303(d) 

List* 
Current Use 

Attainable 

Use 

Designated 

Use 

ORW 

/ 

ERW 

General 

Condition 

Murphys Cr. LR08 4.7 mi. N WWFF WWFF DEF   Good 

Nine Springs Cr. LR08 6.2 mi. Y WWFF WWSF DEF   Poor 

Starkweather Cr. 

(East Br.) 
LR08 3.7 mi. Y LFF WWSF DEF   Poor 

Starkweather Cr. 

(West Br.) 
LR08 2.6 mi. Y FAL FAL DEF   Poor 

Swan Cr. LR08 4.4 mi. N WWFF FAL WWSF   Good 

Wingra (Murphy) 

Cr. 
LR08 1.2 mi. Y WWSF WWSF DEF   Poor  

Wingra Cr. LR08 0.8 mi. N FAL FAL DEF   Good 

Yahara River, 

Central 
LR08 2.0 mi. N WWSF WWSF WWSF   Good 

Odana Pond LR08 14 ac. Y FAL FAL DEF   Poor 

Lake Monona LR08 3,358 ac. Y Two-Story WWSF FAL Warm   Poor 

Lake Waubesa LR08 2,075 ac. Y Deep Lowland WWSF DEF   Poor 

Lake Wingra LR08 345 ac. Y Shallow Lowland FAL DEF   Good 

Tenney Park 

Lagoon (T7N 

R9E S12) 

LR08 25 ac. N Small FAL DEF   Unknown 

Upper Mud Lake LR08 223 ac. N Shallow Lowland FAL DEF   Good 

*303(d) List: D-Delisted, N-Not Listed, PA-Proposed to be Added, PD-Proposed to be Delisted, Y-Listed 

 

  



78 

 

Yahara River and Lake Mendota Subwatershed 

The 113 sq mi subwatershed makes up the northeast portion of the Lower Rock River Basin-Yahara River 

Watershed and drains the east portion of the Town of Vienna, the west portion of the Village of 

Windsor, and the northwest portion of Sun Prairie south to the northeast corner of Lake Mendota. It 

contains 107 miles of streams with no ORW/ERW, 4 trout miles and 7 impaired miles. 

Stream Name Watershed 
Water 

Size 

303(d) 

List* 
Current Use 

Attainable 

Use 

Designated 

Use 

ORW 

/ 

ERW 

General 

Condition 

Token Cr. 

LR09 2.9 mi. N WWSF 
Class III 

Trout# 
DEF   Good 

LR09 3.5 mi. Y Class III Trout# FAL Cold   Poor 

LR09 0.6 mi. Y WWSF Cold DEF   Poor 

LR09 2.6 mi. Y WWSF Cold DEF   Poor 

LR09 1.8 mi. PA FAL FAL DEF   Poor 

Yahara River, 

Upper 

LR09 4.4 mi. PA FAL FAL DEF   Poor 

LR09 15.9 mi. Y WWSF WWSF WWSF   Poor 

Yahara River - 

Windsor 

Channel 

LR09 2.3 mi. N FAL FAL DEF   Unknown 

Yahara River - 

Unnamed Trib 
LR09 2.5 mi. Y FAL FAL DEF   Poor 

Cherokee Lake 

(T8N R9E S24) 
LR09 80 ac. N FAL FAL DEF   Unknown 

Lake Windsor 

(T9N R10E S31) 
LR09 9 ac. N Small FAL DEF   Poor 

*303(d) List: D-Delisted, N-Not Listed, PA-Proposed to be Added, PD-Proposed to be Delisted, Y-Listed  

  



79 

 

Six Mile and Pheasant Branch Creeks Subwatershed 

The 119 sq mi subwatershed makes up the northwest portion of the Lower Rock River Basin-Yahara 

River Watershed and drains the east portion of the Town of Dane and the west portion of the Town of 

Vienna south to Lake Mendota. It contains 146 miles of streams with 12 miles of ORW/ERW, no trout 

streams and 15 impaired miles. 

Stream Name Watershed 
Water 

Size 

303(d) 

List* 
Current Use 

Attainable 

Use 

Designated 

Use 

ORW 

/ 

ERW 

General 

Condition 

Dorn Cr. 

LR10 1.0 mi. N WWSF WWSF WWSF   Good 

LR10 5.5 mi. Y LFF WWSF DEF   Poor 

Pheasant Branch 

Cr. 

LR10 1.0 mi. Y WWSF WWSF DEF   Poor 

LR10 1.1 mi. N FAL FAL DEF   Unknown 

LR10 8.1 mi. Y LFF LFF DEF   Poor 

Sixmile Cr. 

LR10 8.5 mi. PA WWSF WWSF DEF ERW Poor 

LR10 3.6 mi. N LFF LFF WWSF ERW Fair 

Barbian Pond     

(T8N R8E S2) 
LR10 11 ac. N Small FAL DEF   Unknown 

Brandenburg 

Lake 

(T8N R8E S62) 

LR10 38 ac. N Shallow Seepage FAL DEF   Fair 

Dahmen Pond 

(T8N R8E S16) 
LR10 6 ac. N FAL FAL DEF   Unknown 

Diedrich Pond 

(T8N R8E S4) 
LR10 19 ac. N FAL FAL DEF   Unknown 

Esser Pond         

(T7N R8E S10) 
LR10 25 ac. N FAL FAL DEF   Unknown 

Graber Pond 

(T7N R8E S2) 
LR10 10 ac. N FAL FAL DEF   Unknown 

Kalscheur Pond 

(T8N R8E S8) 
LR10 11 ac. N Small FAL DEF   Unknown 

Louis Buechner 

Pond 

(T8N R8E S8) 

LR10 9 ac. N FAL FAL DEF   Unknown 

Lake Mendota LR10 9,781 ac. Y Two-Story WWSF DEF   Poor 

Springfield Pond 

(T8N R8E S5) 
LR10 3 ac. N Small FAL DEF   Unknown 

Strickers Pond 

(T7N R8E S14) 
LR10 15 ac. N Small FAL DEF   Unknown 

Tiedemans Pond 

(T7N R8E S13) 
LR10 15 ac. N Small FAL DEF   Unknown 

*303(d) List: D-Delisted, N-Not Listed, PA-Proposed to be Added, PD-Proposed to be Delisted, Y-Listed 

 

  



80 

 

Municipal Discharges 

All of the communities in the northern and central portions of the watershed are served by MMSD. The 

MMSD Nine Springs WWTP discharges highly treated effluent through an outfall pipe and ditch to the 

Oregon Branch of Badfish Creek. 

Concern for protecting the Yahara River lakes from the adverse effects of poorly treated wastewater is 

the historical reason for the diversion of all wastewater around the lakes via Badfish Creek. This 

diversion has substantially reduced low flows in the affected reaches of the Yahara River. Improvements 

in modern wastewater treatment technologies have made the need for this diversion unnecessary. The 

Oregon WWTP also discharges treated effluent to the Oregon Branch of Badfish Creek. The creek flows 

southeast and joins the Yahara River in Rock County. 

The City of Stoughton WWTP, located in the southern part of the watershed, discharges treated effluent 

directly to the Yahara River. 

Separate Industrial Discharges 

There are eleven industrial dischargers in the northern part of the Yahara River Watershed: 

1. ABS Global Inc. (formerly Genus Inc. DBA) landspreads livestock manure on fields in the Six Mile 

and Pheasant Branch Creek subwatershed, as well as the Yahara River and Lake Mendota 

Subwatershed. 

2. Blue Star Dairy Farms landspreads livestock manure, which enters the groundwaters of the 

Yahara River and Lake Mendota subwatershed. 

3. Clean Fuel Partners (formerly Clear Horizons Dane LLC) facility consists of three waste digesters 

to digest manure from local farms and food processing substrate. 

4. Don's Mobile Manor discharges waste water from the community's septic system to the 

groundwater of the Six Mile Creek and Pheasant Branch Creek subwatershed. 

5. GL Dairy Biogas LLC facility operates the Dane County Manure Handling Facility and serves as a 

manure digester facility.  

6. Kippley Farms is comprised of four facilities and serves as a crop and livestock operation with 

discharges to the Six Mile and Pheasant Branch Creeks and the Yahara River and Lake Mendota 

watersheds. 

7. Ripp’s Dairy Valley LLC is a dairy farm that landspreads its livestock manure to the Six Mile and 

Pheasant Branch Creek and the Yahara River/Lake Mendota subwatersheds. 

8. Wagner Dairy Farm is a large dairy farm comprised of four facilities that landspreads its livestock 

manure with Six Mile Creek, Black Earth Creek and Roxbury Creek subwatersheds. 

9. Waste Management City Disposal Landfill (Superfund Site) pumps treated groundwater to the 

Badfish Creek subwatershed. 

10. White Gold Dairy LLC is a farm that landspreads solid and liquid manure and digestate to the Six 

Mile and Pheasant Branch Creek and the Yahara River/Lake Mendota subwatersheds. 

11. Zeigler Dairy Farms is a dairy farm that landspreads its livestock manure to the Six Mile and 

Pheasant Branch Creek and the Yahara River/Lake Mendota subwatersheds. 

 



81 

 

There are five industrial dischargers in the central part of the Yahara River Watershed: 

1. Dane County Regional Airport runoff water comes in contact with pollutants including deicing 

and anti-icing chemicals, petroleum products, suspended solids, and traces of toxic materials 

before treatment and discharge into the West branch of Starkweather Creek. 

2. Madison Gas and Electric (Blount Station) discharges roof drain water, turbine sump water, and 

cooling water to Lake Monona. 

3. Madison Gas and Electric (Odana) provides compensatory concentrated infiltration of filtered 

pond water at the Odana Hills Golf Course. 

4. University of Wisconsin Charter Street Heating Plant discharges cooling water containing 

chlorine additives to Lake Monona. 

5. WDNR Nevin Fish Hatchery discharges supply water to Nine Springs Creek. 

6. The City of Middleton Tiedeman Pond has an outlet to pump water out of the pond utilized 

during times of high water directed towards Lake Mendota via a ditch. 

For detailed information on separate industrial discharges, refer to Section 3 of this report.

 

 

  



82 

 

Madison Metropolitan Sewerage District WWTP 
General Information 

WWTP 

Location 
Discharge Location Permit # 

Effective 

Date 

Expiration 

Date 

Receiving 

Water 
Classification Q7,10* (cfs) 

1610 Moorland 

Road, Madison 

SW 1/4, NE 1/4, 

Section 19, T6N, 

R10E … SW 1/4, 

Section 14, T6N, 

R8E 

WI-0024597-

08-0 
10/01/10 09/30/15 

Badfish 

Creek, 

Badger Mill 

Creek 

Badfish Creek: Warm 

Weather Sport Fishery 

Badger Mill Creek: 

Limited Forage Fishery 

Badfish 

Creek: 5.7 

Badger Mill 

Creek: 0.18 

*Q7,10: is the minimum 7-day average low stream flow which occurs once in ten years. 

 Rated Design Capacity 
Design (C)BOD 

(90%) 

Average Annual 

Design Flow 

(90%) 

Maximum Month 

Design Flow 

(90%) 

112,590 lbs/day 

(101,331 lbs/day) 

53.60 MGD 

(48.24 MGD) 

56.0 MGD 

(50.4 MGD) 

Effluent Limits to Badfish Creek: 
Daily 

Minimum 

DO* 

pH 

Chlorine 

Daily 

Max 

Phosphorus 

Monthly 

Average 

Sampled 

BOD5*Monthly 

(Weekly) 

Sampled TSS 

Monthly 

(Weekly) 

Calculated 

BOD5* 
Calculated TSS*  Other Limits 

5.0 mg/L 6 - 9 430 mg/L 1.5 mg/L 
19 mg/L 

(20 mg/L) 

20 mg/L 

(23 mg/L) 

7923 lbs/day 

(8340 lbs/day) 

8340 lbs/day 

(9591 lbs/day) 

Fecal Coliform, 

NH3-N, Mercury, 

Chloride 

*DO: Dissolved Oxygen, BOD5: 5 day Biochemical Oxygen Demand, TSS: Total Suspended Solids, NH3-N: Ammonia 

Effluent Limits to Badger Mill Creek: 
Daily 

Minimum 

DO* 

pH 

Chlorine 

Daily 

Max 

Phosphorus 

Monthly 

Average 

Sampled 

BOD5*Monthly 

(Weekly) 

Sampled TSS 

Monthly 

(Weekly) 

Calculated 

BOD5* 
Calculated TSS*  Other Limits 

5.0 mg/L 6 - 9 430 mg/L 1.5 mg/L 
16 mg/L

1
 

7 mg/L
2
 

16 mg/L
1
 

10 mg/L
2
 

-- -- 

Fecal Coliform, 

NH3-N, Mercury, 

Chloride 

1. Applies November through April 2. Applies May through October 

*DO: Dissolved Oxygen, BOD5: 5 day Biochemical Oxygen Demand, TSS: Total Suspended Solids, NH3-N: Ammonia 

 

  

0

100000

200000

300000

400000

500000

600000

0.00

10.00

20.00

30.00

40.00

50.00

60.00

1
9

8
0

1
9

8
4

1
9

8
8

1
9

9
2

1
9

9
6

2
0

0
0

2
0

0
4

2
0

0
8

2
0

1
2

2
0

1
6

2
0

2
0

2
0

2
4

2
0

2
8

2
0

3
2

2
0

3
6

2
0

4
0

P
o

p
u

la
tio

n
A

v
e

ra
g

e
 F

lo
w

 (
M

G
D

)

Recorded Flow Projected Flow Population Projected Population

100% Design Flow

90% Design Flow



83 

 

 

See table below of 5 year average per capita flow centered on the census year. The 2010 per capita flow was used 

to project the future average flow. 
Year 1990 2000 2010 

Per Capita Flow (gal/day) 137 136 120 

 

Treatment Process 

Treatment begins with fine screening of inorganic solids and separation of grit in vortex grit tanks. Inorganic solids 

and grit are disposed of in a sanitary landfill. Primary settling tanks remove settleable solids. The primary sludge is 

thickened in two gravity thickener tanks. Advanced secondary treatment using biological nutrient removal is 

performed in a system of aeration tanks and clarifiers. Following final clarification, treated wastewater is UV 

disinfected on a seasonal basis from April 15th to October 15th. Effluent is cascade aerated prior to discharge to 

Badger Mill Creek and Badfish Creek. Waste activated sludge (WAS) is combined with a small amount of acid phase 

sludge to allow for phosphorus release from the microbial cells. The WAS is then thickened on gravity belt 

thickeners with the thickened sludge then being pumped into an acid phase anaerobic digester and the liquid 

being pumped to a struvite harvesting system. The primary sludge is also pumped to the acid phase digester. 

Following a short time in that digester, the sludge is pumped to mesophilic digesters. Most of the digested sludge 

is thickened on a gravity belt thickener and stored in large tanks before being reused as a fertilizer on area 

farmland. A portion of the mesophilicly digested sludge is further treated at thermophilic temperatures to produce 

a Class A biosolids that can be centrifuged and recycled to non-agricultural markets. The struvite harvesting facility 

recovers phosphorus and ammonia from the filtrates of the gravity belt thickeners. The struvite prills that are 

formed are sold to a company that reuses the material outside of the local watersheds. The facility has an annual 

average design flow of 53.6 Million Gallons per Day (MGD) and treated approximately 43.53 MGD of wastewater 

annually at the time of permit acceptance. 

 

Analysis and Recommendations 

In 2015, the effluent monthly average (C)BOD ranged from 3 to 11 mg/L, below the 19 mg/L permit limit for 

Badfish Creek and the 16 mg/L permit limit for Badger Mill Creek. The effluent monthly average Total Suspended 

Solids ranged from 4 to 5 mg/L, well below the 20 mg/L permit limit for Badfish Creek and the 10 to 16 mg/L 

permit limit for Badger Mill Creek. The effluent monthly average ammonia ranged from 0.08 to 1.36 mg/L, below 

the 1.8 to 4.1 mg/L permit limit for Badfish Creek and the 1.1 to 3.8 mg/L permit limit for Badger Mill Creek. The 

effluent monthly average phosphorus ranged from 0.2 to 0.5 mg/L, below the current 1.5 mg/L permit limit but not 

low enough to meet future water quality based effluent limits (WQBEL) for phosphorus. The total phosphorus 

monthly limit of 1.5 mg/L is an interim limit and will be reduced to 0.075 mg/L on a six month average and 0.225 

mg/L on a monthly average. In addition, a TMDL has been developed for the Rock River Basin to determine the 

maximum amounts of phosphorus and sediment that can be discharged to protect and improve water quality. As 

the plant discharges to a tributary to the Rock River, TSS and phosphorus mass limits were calculated for the 

WWTP to comply with the TMDL. Madison Metropolitan Sewerage District (MMSD) has implemented a Watershed 

Adaptive Management approach, leading a diverse group of partners called Yahara Watershed Improvement 

Network (Yahara WINs) in implementing phosphorus reducing practices in the watershed. The interim weekly 

average chloride limit of 481 mg/L, which was exceeded in February of 2014, expired on 9/30/15 and the plant is 

now required to achieve 430 mg/L. MMSD has been granted a variance to the water quality based effluent limits 

for chloride, provided that it meets this effluent limit and implements chloride source reduction measures. The 

daily maximum variance limit for mercury is 5.7 ng/L and a pollutant minimization program has been in effect since 

issuance of the last permit. MMSD has conducted a mercury pollutant minimization plan and developed a 

management report. 

 

Based on population projections and estimated wastewater generation rates, the forecasted 2040 (C)BOD loading 

is 104,619 lbs/day and the projected 2040 annual average flow is 52.49 MGD. Biological loading is expected to 

reach 90 percent of design capacity by 2031 and could approach full capacity near 2040, based on population 

projections. Hydraulic capacity is expected to reach 90 percent of design capacity by 2026 and could approach full 

capacity near 2040, based on population projections and estimated wastewater generation rates. It is 

recommended that a capacity evaluation and needs assessment study be conducted by 2026 to either reduce 



84 

 

source contributions or increase plant treatment and flow capacity. MMSD Wastewater Treatment Plant and the 

municipalities that are served by the district, have made significant progress in reducing per capita wastewater 

generation across the service area and identifying and repairing clear water intrusion into the collection system to 

improve operational efficiency and reduce cost. Continued efforts to reduce per capita water use and infiltration 

and inflow could extend the time when a capacity evaluation and needs assessment study is needed. It is 

recommended that the Capacity, Management, Operation, and Maintenance program completed in 2014 for the 

facility be updated annually as needed. 

 

The use of groundwater as the sole water supply source combined with regionalization of wastewater treatment 

and the diversion of treated effluent around the Yahara Lakes has resulted in groundwater table recession and a 

loss of stream baseflow. It is recommended that MMSD continue to collaborate with regional partners to 

investigate and identify approaches of recycling of highly treated wastewater in order to mitigate the adverse 

impacts of groundwater withdrawals in ways that that are cost-effective and environmentally sound. 

  



85 

 

 



86 

 

Village of Oregon WWTP 
General Information 

WWTP 

Location 

Discharge 

Location 
Permit # 

Effective 

Date 

Expiration 

Date 

Receiving 

Water 

Classificatio

n 

Q7,10* 

(cfs) 

101 North 

Perry Parkway, 

Oregon 

NE 1/4, NW 1/4, 

Section 12, T5N, 

R9E 

WI-0020681-08-

0 
07/01/14 06/30/19 

Oregon Branch 

Badfish Creek 

Limited 

Aquatic Life 
0.01 

*Q7,10: is the minimum 7-day average low stream flow which occurs once in ten years. 

 

 Rated Design Capacity 
Design (C)BOD 

(90%) 

Average Annual 

Design Flow 

(90%) 

Maximum Month 

Design Flow 

(90%) 

2882 lbs/day 

(2594 lbs/day) 

1.80 MGD 

(1.62 MGD) 

1.80 MGD 

(1.62 MGD) 

 

Effluent Limits 

Daily Minimum 

DO* 
pH 

Chlorine 

Daily 

Max 

Phosphorus 

Monthly 

Average 

Sampled 

BOD5*Monthly 

(Weekly) 

Sampled TSS 

Monthly 

(Weekly) 

Calculated 

BOD5* 

Calculated 

TSS*  
Other Limits 

4 mg/L 6 - 9 -- 1.1 mg/L 
20 mg/L 

(30 mg/L) 

20 mg/L 

(30 mg/L) 
-- See permit 

NH3-N, 

Mercury 

*DO: Dissolved Oxygen, BOD5: 5 day Biochemical Oxygen Demand, TSS: Total Suspended Solids, NH3-N: Ammonia 

 

  
 

See table below of 5 year average per capita flow centered on the census year. The 2010 per capita flow was used 

to project the future average flow. 
Year 1990 2000 2010 

Per Capita Flow (gal/day) 149 126 143 

 

-1000

1000

3000

5000

7000

9000

11000

13000

15000

0.00

0.20

0.40

0.60

0.80

1.00

1.20

1.40

1.60

1.80

2.00

1
9

8
0

1
9

8
4

1
9

8
8

1
9

9
2

1
9

9
6

2
0

0
0

2
0

0
4

2
0

0
8

2
0

1
2

2
0

1
6

2
0

2
0

2
0

2
4

2
0

2
8

2
0

3
2

2
0

3
6

2
0

4
0

P
o

p
u

la
tio

n
A

v
e

ra
g

e
 F

lo
w

 (
M

G
D

)

Recorded Flow Projected Flow Population Projected Population

100% Design Flow

90% Design Flow



87 

 

Treatment Process 

Treatment consists of activated sludge treatment system with grit removal and automated fine screens as 

preliminary treatment. Wastewater passes through four final clarifiers for final settling before discharge to the 

Oregon Branch. Biological phosphorus removal is used and chemical phosphorus treatment backup is available 

primarily to treat side streams from sludge processing as necessary. Sludge is aerobically digested, thickened with 

a gravity belt thickener, and stored in a sludge storage tank during months when land spreading is not allowed by 

law or is impractical due to weather conditions or land availability. Biosolids are ultimately landspread on DNR 

approved agricultural fields. The facility has an annual average design flow of 1.8 Million Gallons per Day (MGD) 

and treated approximately 1.28 MGD of wastewater annually at the time of permit acceptance. 

 

Analysis and Recommendations 

In 2015, the effluent monthly average (C)BOD ranged from 3 to 6 mg/L, well below the permit limit of 20 mg/L. The 

effluent monthly average Total Suspended Solids ranged from 3 to 9 mg/L, well below the permit limit of 20 mg/L. 

The effluent monthly average Ammonia ranged from 0 to 0.07 mg/L, well below the temporally variable permit 

limit ranging from 2.7 mg/L in the summer months up to 14 mg/L in the winter months. The effluent monthly 

average phosphorus ranged from 0.3 to 1.0 mg/L, below the current 1.1 mg/L permit limit but not low enough to 

meet future water quality based effluent limits (WQBEL) for phosphorus. The total phosphorus monthly limit of 1.1 

mg/L is an interim limit and will be reduced to 0.075 mg/L on a six month average and 0.225 mg/L on a monthly 

average. In addition, a TMDL was developed for the Rock River Basin to determine the maximum amounts of 

phosphorus and sediment that can be discharged to protect and improve water quality. As the plant discharges to 

a tributary to the Rock River, the TSS and phosphorus mass limits were calculated to comply with the TMDL. The 

2014 permit includes a TMDL derived monthly average TSS effluent limit of 166 to 305 lbs/day and a monthly 

average Total Phosphorous Effluent Limit of 1.95 to 2.43 lbs/day. Based on the CMAR data, the TMDL derived TSS 

limits are consistently met, but the Total Phosphorus limits are not met in any month. Oregon Utilities is 

participating in MMSD’s Watershed Adaptive Management approach, called Yahara WINs, to implement 

phosphorus reducing practices in the watershed. A phosphorus WQBEL compliance schedule detailing required 

actions is outlined within the current permit. Pending EPA approval, the daily maximum variance limit for mercury 

is 3.6 ng/L with a goal to achieve 1.3 ng/L. A mercury pollutant minimization program has been in effect since 

issuance of the last permit. It is recommended that the Village of Oregon follow their mercury operational 

evaluation optimization report and update it as necessary to achieve mercury reductions. The Village conducted a 

phosphorus operational evaluation report. The Village has evaluated options of watershed adaptive management 

and water quality trading for achieving phosphorus reduction and has selected the Yahara WINs watershed 

adaptive management program as its phosphorus compliance option.  

 

 

Based on population projections and estimated wastewater generation rates, the forecasted 2040 (C)BOD loading 

is 2524 lbs/day and the projected 2040 annual average flow is 1.897 MGD. No biological loading problems are 

expected through 2040 based on population projections and estimated wastewater generation rates. Hydraulic 

capacity is expected to reach 90 percent of design capacity by 2023 and is expected to reach full design capacity by 

2033, based on population projections and estimated wastewater generation rates. It is recommended that a 

capacity evaluation and needs assessment study be conducted by 2023 to either reduce source contributions or 

increase plant flow capacity. It is also recommended that the Village work to reduce per capita water use across 

the service area and continue to identify areas of high clear water intrusion into the collection system and address 

infiltration and inflow (I/I) to improve operational efficiency and reduce cost. Continued efforts to reduce per 

capita water use and I/I could extend the time when a capacity evaluation and needs assessment study is needed. 

It is recommended that the Capacity, Management, Operation, and Maintenance program, completed for the 

facility in 2016, be updated annually as needed.  



88 

 

 



89 

 

City of Stoughton WWTP 
General Information 

WWTP Location Discharge Location Permit # Effective Date Expiration Date Receiving Water Classification Q7,10* (cfs) 

700 Mandt 

Parkway, 

Stoughton 

NE 1/4, SE 1/4, 

Section 8, T5N, 

R11E 

WI-0020338-08-0 07/01/14 06/30/19 Yahara River 
Warm Water 

Sport Fishery 
21 

*Q7,10: is the minimum 7-day average low stream flow which occurs once in ten years. 

 

 Rated Design Capacity 
Design (C)BOD 

(90%) 

Average Annual 

Design Flow 

(90%) 

Maximum Month 

Design Flow 

(90%) 

2655 lbs/day 

(2390 lbs/day) 

1.65 MGD 

(1.49 MGD) 

2.06 MGD 

(1.85 MGD) 

 

Effluent Limits 

Daily 

Minimum 

DO* 

pH 
Chlorine Daily 

Max 

Phosphorus 

Monthly 

Average 

Sampled 

BOD5*Monthly 

(Weekly) 

Sampled TSS 

Monthly 

(Weekly) 

Calculated 

BOD5* 

Calculated 

TSS*  
Other Limits 

6 mg/L 6 - 9 -- 
1.3 mg/L 

 

25 mg/L 

(40 mg/L)
1
                

(33 mg/L)
2 

30 mg/L 

(40 mg/L) 
454 lbs/day

2
 See permit 

NH3-N, Fecal 

Coliform, Mercury 

1. Applies November through April, 2. Applies May through October 
*DO: Dissolved Oxygen, BOD5: 5 day Biochemical Oxygen Demand, TSS: Total Suspended Solids, NH3-N: Ammonia 

 

  
 

See table below of 5 year average per capita flow centered on the census year. The 2010 per capita flow was used 

to project the future average flow. 
Year 1990 2000 2010 

Per Capita Flow (gal/day) 128 107 113 

0

2000

4000

6000

8000

10000

12000

14000

16000

0.00

0.20

0.40

0.60

0.80

1.00

1.20

1.40

1.60

1.80

2.00

1
9

8
0

1
9

8
4

1
9

8
8

1
9

9
2

1
9

9
6

2
0

0
0

2
0

0
4

2
0

0
8

2
0

1
2

2
0

1
6

2
0

2
0

2
0

2
4

2
0

2
8

2
0

3
2

2
0

3
6

2
0

4
0

P
o

p
u

la
tio

n
A

v
e

ra
g

e
 F

lo
w

 (
M

G
D

)

Recorded Flow Projected Flow Population Projected Population

100% Design Flow

90% Design Flow



90 

 

Treatment Process 

Treatment consists of screening, grit removal, primary settling, activated sludge aeration, final clarification and UV 

disinfection prior to discharge to the Yahara River. Primary sludge and dissolved air floatation thickened waste 

activated sludge are anaerobically digested. The digested sludge is thickened on a gravity belt thickener before 

storage. Land spreading on approved farmland is the final disposal option for the stored bio-solids. Biological 

phosphorus removal is used and chemical phosphorus treatment backup is available primarily to treat side streams 

from sludge processing as necessary. The facility has an annual average design flow of 1.65 Million Gallons per Day 

(MGD) and treated approximately 0.949 MGD of wastewater annually at the time of permit acceptance. 

 

Analysis and Recommendations 

In 2015, the effluent monthly average (C)BOD ranged from 3 to 5 mg/L, well below the 25 mg/L permit limit. The 

effluent monthly average Total Suspended Solids (TSS) also ranged from 5 to 13 mg/L, well below the 30 mg/L 

permit limit. The effluent monthly average phosphorus ranged from 0.3 to 0.6 mg/L, below the previous 1.3 mg/L 

permit limit. The total phosphorus monthly limit of 1.3 mg/L is an interim limit. In addition, a TMDL was developed 

for the Rock River Basin to determine the maximum amounts of phosphorus and sediment that can be discharged 

to protect and improve water quality. As the plant discharges to a tributary to the Rock River, the TSS and 

phosphorus mass limits were calculated to comply with the TMDL. The 2014 permit includes a TMDL derived 

monthly average TSS effluent limit of 402 to 444 lbs/day and a monthly average Total Phosphorous Effluent Limit 

of 3.9 to 5.3 lbs/day. Based on the CMAR data, the TMDL derived TSS limits are consistently met, but the Total 

Phosphorus limits are only met 5 of 12 months. Stoughton Utilities is participating in MMSD’s Watershed Adaptive 

Management approach, called Yahara WINs, to implement phosphorus reducing practices in the watershed. The 

daily maximum variance limit for mercury is 3.3 ng/L. A mercury pollutant minimization program has been in effect 

since issuance of the last permit. A phosphorous and mercury WQBEL compliance schedule detailing required 

actions is outlined within the current permit. The City of Stoughton conducted a phosphorus operational 

evaluation report in 2015 and is currently implementing its mercury pollutant minimization program. The City has 

evaluated options of watershed adaptive management and water quality trading for achieving phosphorus 

reduction and has selected the Yahara WINs watershed adaptive management program as its phosphorus 

compliance option.  

  

Based on population projections and estimated wastewater generation rates, the forecasted 2040 (C)BOD loading 

is 3553 lbs/day and the annual average flow is 1.587 MGD. No hydraulic capacity problems are expected through 

2040 based on population projections and estimated wastewater generation rates. The treatment plant currently 

is near full design biological loading capacity. In 2015, influent (C)BOD loading was greater than 90% of design 6 

months of the year and exceeded 100% of design loading in 1 month. However, the plant effluent has been 

consistently well below its discharge permit limit for (C)BOD. The City has been working with industrial customers 

to reduce BOD loads. Hydraulic capacity is expected to reach 90 percent of design capacity by 2020 and is expected 

to approach full capacity shortly after 2040, based on population projections and estimated wastewater 

generation rates. The City’s engineering consultant prepared a long range strategic plan in 2015 to evaluate plant 

operations, including loadings. It is recommended that the City implement the recommendations of that report. 

The City is commended for undertaking infrastructure repair and it is recommended that they continue to identify 

and repair areas with clear water intrusion as well as work to reduce per capita water use across the service area 

to improve operational efficiency and reduce cost. It is recommended that the Capacity, Management, Operation, 

and Maintenance program, completed for the facility in 2016, be updated annually as needed.

 

  



91 

 

 



92 

 

3. INDUSTRIAL POINT SOURCES 

Organization 

This section presents discharge details for those industries that are not served by a municipal WWTP. 

These separate industrial discharges are listed as part of each basin introduction in Section 2 of this 

report.  

Industrial discharges can be classified into the following four general categories: 

1. Process Water. This category includes discharges of process water resulting from industrial 

processing and manufacturing activities. This wastewater requires treatment before discharge 

to surface or ground water because it usually contains high concentrations of chemicals and/or 

BOD. Several land application operations, where process wastewater and solids are applied to 

agricultural land as soil fertilizer and conditioner, fall in this category. 

2. Contaminated Cooling Water. This category includes discharges that have the potential for 

being contaminated. Contact cooling water, where water used to cool industrial operations 

comes in contact with the product, and non-contact cooling water containing additives, such as 

chloride, fall into this category. These discharges are monitored for key pollutants as a 

safeguard, and appropriate treatment provided before release to surface water. High 

temperature cooling water discharge also falls in this category because of the adverse impacts 

of such a discharge on fisheries. This category would include temporary discharges from 

groundwater remediation operations, where gasoline-tainted groundwater is treated and 

discharged to surface water, and stormwater runoff from areas such as oil depots, where the 

runoff has the likelihood of carrying contaminants. Discharge permits are required for both of 

these situations.  

3. Non-Contact Cooling Water. This category includes water used to cool offices or industrial 

operations and does not contain contaminants or additives. The only pollution caused by this 

type of discharge is thermal pollution, critical in temperature-sensitive habitats such as trout 